[tem 16
Consideration of Termination of
Memorandum of Understanding for
Onsite Wastewater Treatment Systems
for the City of Malibu
" Resolution No. R4-2008-xxx

Table of Contents

Agenda Item/Staff REpOrt............ocoooiiiiiiii s Tab 16.1

Revised Revised Tentative Resolution No. R4-2008—XXX ................. e Tab 16.2

Attachments............ R e ireaheenenas e e AUURUIR Tab 16.3
A. Memorandum of Understandmg o - Tab16.3.A
B. Letter from the Regional Board to terminate the MOU Tab 16.3.B
C. Figure 4-1 Study Area - _ . Tab16.3.C
D. Timeline of Activities ‘ Tab 16.3.D
E.” City of Malibu Integrated Water Management Concept Plan Tab 16.3.E
F. Correspondence _ v ‘ Tab 16.3.F
G. Resolution 98-123 _ ' | Tab 16.3.G
[...]
City of Malibu, California Questa Engineering Corporation
April 28, 2005 ' Page 4-7

hh
b
)]
i
nily
i
4
M



5.0 Wastewater Treatment And Reclamation
5.1 Introduction

Various locations and technologies were evaluated for a community wastewater treatment-
reclamation facility to determine an apparent best alternative for the Civic Center area. The
study assumed that the treatment plant would be a state-of-the-art facility deswned to produce
tertiary quality water suitable for unrestricted recycling (reclamation) uses in accordance with
Title 22, California Code of Regulations. It was also assumed that the treatment plant would be
capable of providing a high level of nitrogen removal.in order to meet the anticipated TMDL
requirements for Malibu Creek and Lagoon. Different treatment capacities (120,000 gpd to
200,000 gpd) were considered to cover the expected range of wastewater flows generated by
either (a) a project serving only the Civic Center commercial area or (b) a larger service area
encompassing other properties judged by the Needs Assessment to be “high” priority.

5.2 Wastewater Treatment Requirements

5.2.1 Title 22 - Water Recycling Criteria

~ In order to allow all or portions of the wastewater flow to be recycled for landscape irrigation,
~ toilet flushing, laundry water or other approved recycling uses, the entire waste stream will be

treated to a tertiary level, consistent with requirements contained in California Code of
Regulations, Title 22 - Water Recycling Criteria (as adopted December 2000). According to
Title 22, recycled water used for toilet flushing, laundry water, or unrestricted landscape -
irrigation, following secondary (biological) treatment, must be filtered- and disinfected by an
approved process and meet the following requirements:

= Total Coliform. “The median concentration of total coliform.bacteria- measured in the -
disinfected effluent does not exceed a most probable number (MPN) of 2.2 per 100 mL
utilizing the bacteriological results of the last seven days for which analyses haye been
completed and the number of total coliform bacteria does not exceed a MPN of 23 per
100 mL in more than one sample in any 30 day period. No sample shall exceed a MPN of
240 total coliform bacteria per 100 mL.” :

»  Turbidity. “.. the filter effluent turbidity does not exceed 2 NTU, the turbidity of the
influent to z‘he fZZe7s is continuously measured, the influent turbidity does not exceed 5
NTU, and that there is the capability to automatically activate chemical addition or
divert the wastewater should the filter influent turbidity exceed 5 NTU at any time.”

Title 22 includes various provisions related to sampling and analysis to verify comphance with
the above effluent quality requirements. The sampling requirements are established to assure
protection’of the public health because there is significant risk of human exposure to the recycled
water. It is assumed that these sampling provisions (i.e., continuous turbidity monitoring and-
coliform sampling) would be incorporated into the design and operations plan for a reclamation
facility to serve the Civic Center area. Title 22 also includes provisions for emergency storage
(one day of design flow) and redundancy in various treatment processes to ensure continuous and

Civic Cemer Integrated Water Quality Management F, easzbzlm Study Final Report
City of Malibu, California Quesia Engineering Corporation
April 28, 2005 ~ Page -]




reliable operation. It is assumed that these provisions would also be incorporated into the system
design, - . et e e e

5.2.2 Effluent Standards

~ Anticipated effluent quality standards for a tertiary recycled walter treatment facility are listed in
Table 5-1.

Table 5-1. Anticipated Effluent Concentration Requirements for
Malibu Civic Center Wastewater Reclamation Facility

Biochemical Oxygen Demand (mg/L) 10 E 30
Total Suspended Solids (mg/L) | 10 : 30
Turbidity (NTU) . _ 2! : | 5
Total Coliform (MPN/100 ml) | 220 23*
_Tbtal Nitrogen (mg/L) ‘ 5. 10

! Daily Average ' -

2 Not to be exceeded more than 5% of the time; no samples > 10 NTU
> Median :

4 Not to be exceeded more than once in any 30-day period.

5.2.3 Wastewater Flows

Treatment system feasibility was studied for two different flow capacities:

» 120,000 gpd - average dry weather flow; with peak dai]y flow of 150,000 gpd;
» 200,000 gpd - average dry weather flow; with peak daily flow of 250,000 gpd.

The smaller capacity corresponds to a service area option that would. encompass solely the
“high” priority Civic Center commercial properties, i.e., those within the Lagoon contributing
recharge area. The higher flow capacity corresponds to a larger service area that encompasses
other “high” priority sub-areas, as defined in discussed in the Needs Assessment section of this
report. The wastewater design flows for both levels include a 20- to 25-percent contingency
above the estimated wastewater flows developed in the Needs Assessment (Section 3)..

5.3 Alternative Treatment Plant Locations

The locations considered for the construction of a community wastewater treatment-reclamation
plant for the Civic Center area included the three large vacant properties - Chili Cook-off, Wave
and Yamaguchi parcels - that were also evaluated as potential wastewater dispersal sites. A
Civic Center Integrated Water Quality Management Feasibility Study Final Report

City of Malibu, California Questa Engineering Corporation
April 28, 2005 Page 5-2

by
i
i



comparative review was made of the feasibility of these sites for a wastewater treatment facility
according to several criteria, including available land area, topography, depth to groundwater,
proximity to water courses, drainage and flooding, vegetation and habitat, site access, adjacent.
land uses, proximity to public areas or private remdences v1sual considerations. Table 5-2
summarizes the results of this comparative review. :

While we found that any one of the three sites could adequately accommodate a wastewater
treatment plant, the preference among the sites is in the following order:

1. Wave |

2. Yamaguchi

LI

Chili Cook-off

The Wave and Yamaguchi sites are very similar, and both are preferred over the Chili Cook-off
site primarily due to: (a) greater depth to groundwater; (b) greater distance from water courses
and flooding hazards; (c) more remote location relative to public use areas; and (d) reduced
potential for visual impacts. The factor more strongly in favor of the Chili Cook-off site is the
slightly lower elevation and flat topography that would result in lower energy costs (for
pumping) and possibly lower construction costs. The Wave site is favored over the Yamaguchi
site by a small amount due to the slightly greater distance to public areas, private residences, and
water courses for storm drains.

5.4  Treatment Plant T echnology Alternatives

Based on the findings from the “Preliminary Conceptual Plan for Wastewater Reclamation in
the Civic Center of Malibu, California” (Questa, 2003), along with input obtained from the
community, two basic types of treatment approaches were considered: (1) activated sludge
(aeration) process with a relatively small “footprint”; and (2) wetland treatment process with
~greater land area requirements, but lower energy costs. Other types of wastewater treatment
-systems are available, such as oxidation ponds, trickling filters, intermittent sand filters;
however, initial screening eliminated other alternatives due to incompatibility with the size of
system (i.e., wastewater flows) required for the project, or their inability to-achieve one of two
primary ooals (a) small land area requirement; or (b) incorporation of wetland -treatment
elements. '

Civic Center Integrated Waier Qua]id' Managemeni Feasibility Study Final Report
City of Malibu, California : Questa Engineering Corporation
April 28, 2005 i : Page 3-3




#-¢ 280y

uoyn.od.io?) SuttaauiBug visanl

roday joul.y

Apnig q1qisva.] Juswadounpy Qiond

$007 '8 pdy

pLOfipD) qiON fo 411D
420 4f PSRBT LBIUD]) DAL

‘padojeAap AJJUSLIN SJe 13UI00 SEAYINOS 2} Ul seioe 97 Ajejewirxoidde ‘1aAsmoY 1S3108 9'6] S speared Jo-00D) I[IYD 04K} B4} JO BAIE [E)0] YL, |

s3uiping
I9ju3)) 21A1D) pue

[BIOISUIIOD . o
oSN [RIOJUILIOD Keme - “am 159M 913 0 Y} % 01>
juooe(pe amny ¥ 00z o y J9A00 punoid . sedoys ‘ureqd
e Sunsixe [e1oIowwoo Funsixe pue Sunsixe ST pUE J— 007 "xoxdde [e1AN{[E JO 23pE
P Hst ‘uonjeaspo 1aySiy 'Y QST | 03 Jusoelpe sTq put prezey uleJp wLIoys ¥ 0E< . . 91 mongewe 4
£q pauaoios . : . : sseas ‘paqimysip | Surpoojy oN : ISV 'Y 09
£ . je feme g 00¢ "xoxdde | pyf youey o : : jsaleau (IS
fed St SOOUAPISAl [BISAD 1en)§ wol popuis Apied uo swesis oN fepeuurxoudde
I10qIe}] smo[2q) pisali S HEMS Wog ' uoIeAs|q
g Passa00y .
S{]1y JO aseq 1B
UQ13800] 2J0Wsy
ssuipjing
IO o1 pue [e10I9LIIH00 o
SaSN [2[OIBLUIIOD Keme - omn e . ‘ %01>
yuooefpe amny w::. @,wwwm\é . :wﬂomz 19A00 punoid - sadoys ‘urejd
pue Sunsixe JUS]) O1ALD) ‘UOHEAI] WD JIALD ysniq pue spezey Y 008wyl . [eIAD[[E JO 95pa . oAz
T 19431y Y 051 < o} jusoelpe = sufeIp wiojs ¥ 0E< ATy - S8 M
Aq pausalos e Keme - wordde ‘oue ssei§ ‘paqumysip | Suipoojy oN 10 SUEaNS ON ISV ¥ 08 .
IoqleH mojeq) pIsai S d BT woy uorjeAl]q
. Passesoy o
S[|1y Jo aseq je : !
011800 9]0 Y
1oedt ] syidap vondnisip
[BnSIA 9Z[wIui Ao\ “pooy 'y 1108 pue Suipess
0} paiinbal Keme . Bolity) . ~Z pajewnse 931§ 5355010 ' (e
Surueaios ‘1§ 007 0} 001 ‘sasn J1AID) Wwoxy po10A00-ssBIZ yIm ‘oS [euuRyo . o1 7 el KIoANeIoL . 0-30073 11D
sl ugis [BUOIN}IISHI/[BIDISWIUOD |  9[GISSI008 ‘paqurysiq ayp Jo 3ot ageurelp ystorel ! mﬁ W,EM_ 961 HOO0 M
peilicigh Sunsixe £q papunoims ‘uonewl| JIOAO SpuaIXa RSy 10z 0 Y
A1) Ul UoIIBI0] juaredde oN urejdpooyy 91 SUOHEAH
sjqista AYSIH Ieak-Q0] .

muﬁm_uo«omhmsu 9)1S JUEJ JUAUI)BAI ], FAIIBUINY "T-SIqBL

o)
gy

W

e



Activated Sludge (Aeration) Systems. The two aeration treatment options considered for this
feasibility study are a sequencing batch reactor (SBR) and a membrane biological reactor
(MBR). Both systems are relatively compact, can be enclosed or screened easily, and have the

‘proven ability to produce Title 22 tertiary recycled water and to meet stringent nitrogen removal

requirements. A detailed review and comparison of facility requirements and estimated costs for
these two treatment options is provided in Appendix C1; an overview is provided below.

= Sequencing Batch Reactor. An SBR is a fill-and-draw reactor system that utilizes a
single complete mix reactor in which all the steps of the activated sludge process occur.
The fill-and-draw mode of operations utilizes four cycles: fill, react, settle, and decant.
The activated sludge mixed liquor remains in the reactor during all cycles, thereby
eliminating the need for separate secondary sedimentation tanks. To provide for nitrogen
removal an anoxic sub-cycle is added during the react cycle for denitrification. The SBR
system will provide an effluent suspended solids in the 20 to 30 mg/L range. However,
to reliably meet the anticipated effluent total coliform limit of 2.2 MPN/100 ml, a very
low turbidity effluent is required. Therefore, filtration is required to provide suspended
solids at a range of 5 to 10 mg/L. An SBR treatment system will consist of influent flow
metering, screening, flow equalization, the SBR system, filtration, disinfection, effluent
flow metering, an aerated sludge tank, and sludge dewatering (see Figure 5-1).
Dewatered sludge would be hauled regularly for disposal at an approved landfill site.
The principal manufacturers of SBR systems are Fluidyne, Cass, and Aqua Aerobics.

The facilities required for the SBR system are a concrete rectangular tank divided into
five cells (an influent equalization cell, two SBR cells, an effluent equalization cell, and

- the sludge aeration cell), pumps, electrically actuated valves, blowers, Jevel controls, two
dissolved oxygen meters, two decanters, a programmable logic controller (PLC), and
filtration. The screened raw wastewater is discharged to the influent equalization cell.’
The raw wastewater is aerated in the influent equalization cell and pumped to either SBR
1 or 2 via an electrically actuated valve. In either SBR, the wastewater is treated during
aeration and anoxic cycles and a settle cycle. The treated wastewater is discharged to the
effluent equalization cell during the decant cycle. The secondary treated water is pumped
to the filters from the effluent equalization cell. '

* Membrane Bioreactor. An MBR is a reactor system that utilizes a single complete mix
reactor in which all the steps of the activated sludge process ocour with a membrane filter
system' submerged in the reactor. The membrane filter system filters the water
continuously from the reactor by either gravity or the suction from a pump. As with the
SBR, the activated sludge mixed liquor remains in the reactor during all cycles, thereby
eliminating "the need for separate secondary sedimentation tanks. In addition, the
filtration system is located within the reactor, thereby eliminating the extra space required -
for a filter system. To provide for nitrogen removal an anoxic stage is added for
.denitrification. An MBR treatment system will consist of influent flow metering,
screening, flow equalization, the MBR system, disinfection, effluent flow metering, an
aerated sludge tank, and sludge dewatering (see Figure 5-2). Dewatered sludge would be

Civic Center Imegrated Water Quality Management Feasibility Study : Final Report
City of Malibu, California Questa Engineering Corporation
April 28,2005 - Page 5-35




20856 VO 'PUOWILORY WUIOd  PROY 3400 PIeRolg 35€04 x08°0'd

woooomsanbPesont

. , . e S
1-G WALSAS AQNLS ALITIEISVIL ININADYNYIN | s T
NOLLVINV1O3d ALIIVND ¥ILYM 3 LVAUOILNI sooun0soN 1EM 3 .‘
INFINLVIYEL A LVMILSVYM dHgS HALNTD DIAID NAIVIN [ejusILOAUT
FUNOI4 ¥Od4 WVHDVYIA MO14 | 10
ONI99VE 40153910
39aN7S 0Ig0M3V |
1NY03d ”
TH4ANY T |
. iy
NOILYZITYND3 _ - -
wewadsia  mean NOLLO34NISIa S¥3L HES Mo ONINIIFHIS = ey _F_W
s 2ql S30A0 | , :
ONMDADTY | LNVOIA} Higouav NIV s
: /OIXONY : 30404

; | ———TU4ANYT
HSvmMova SONINIIYOS




1086 <O©.n:oEsu_~._ Wlod  peoy a0 pieAyolg 0z} 95604 X084 ‘Ol
Nlm | IWILSAS NOLLVINVIDIY AANLS ALIMTIAISY3d INJINIOVNVIN sl P S
ININIVIHL H3LVMILISVYM ALITVND ¥31LVM QI LVHOILNI - | seaunosay 1ajepm » . <@L@@D
qunely | - HEW MO NYHOVIA MOT4 H3LNID JIAID Narvin | aeueaua
ONIDOVE 40153910
390N07S- 019043V
CINVO3Q
TUHANY
o m..mmiz . | Nouwvznvnoa LN . ___“m
WSYIASIq %%% NOILDIANISIA INVIGNIN v _ MO ONINI3MOS FYest i
: _ , . i
7 :
M_ZON MZON Z_<—2 U
ONIOAD3Y QIFONIV| IIXONY - : 30404
NEY _
. , _ . TI4ANY]
HSVMMOvE SONINIINOS




hauled regularly for disposal at an approved landfill site. The principal manufacturers of
MBR systems are Zenon, Kubota, Mitsubishi, and Ionics.

The facilities required for the MBR system are a concreie rectangular tank divided into
two cells (an anoxic zone and the aerated zone), pumps, electrically actuated valves,
blowers, level controls, a programmable logic controller (PLC), and ultra-filtration
membrane filter. The screened raw wastewater is discharged to the anoxic cell. The raw
wastewater'is mixed with recirculated mixed liquor in the anoxic cell and then flows to
the aeration cell. In the aeration cell, the wastewater is aerated through a grid of fine
bubble diffusers connected to positive displacement blowers.  The ultra-filtration
membranes are immersed directly in the aerated mixed liquor and are connected to the
suction side of a centrifugal pump. The wastewater is biologically treated in -the
anoxic/aerobic bioreactor and the clean permeate is drawn through the membranes and
discharge to the disinfection system. The MBR system will provide an effluent
suspended solids in the less than 5 mg/L range and turbidity of <1 NTU.

Wetland Treatment Systems. Three types of constructed wetlands were identified and
evaluated for wastewater treatment — (1) Subsurface Flow Constructed Wetland (SFCW); (2)
Tidal Flow Constructed Wetland (TFCW); and (3) Free Surface Wetland (FWS). In general,